For Murray Parts Call 606-678-9623 or 606-561-4983

MODEL 8-1202
GARDENTILLER

F-4486 90

WWW.mymowerparts.com




e e, A S i

ke

\M/

For Murray Parts Call 606-678-9623 or 606-561-4983

MODEL 8-1202
KEY | PART KEY | PART
NO. | NO. DESCRIPTION NO. |NO. DESCRIPTION
1 75064C Lower Handle R.H. 42 |23X48 Set Screw
2 |75065C Lower Handie L.H. 43 | 75074 Engine Pulley
3 [1X98 Hex Bolt 5/16-18X17%" 44 |21553 3/16" Key
4 17504527 Handle Bracket 45 121539 Woodruff Key
b ]15X88Z Lock Nut 5/16-18 46 |75146Z Belt Guide
6 32618 Tie Strap 47 1X102 Engine Bolt 5/16”-18X1%"
7 |75095 Control Plate 48 (75165 Transmission
8 |[75094PA Remote Control 49 |15X847 Hex Nut 38"-16
9 |20339 Knob 50 |75075Z Idler Bracket Ass’y.
10 |26X36 Screw #8 51 {20086 Bolt
11 | 75066C Upper Handle 52 |75149 idler Pulley
12 | 75078 Grips 53 | 751452 Spacer
13 [75077Z Clutch Lever 54 175121 |Belt 12"X48"
13A | 751442 Reverse Lever 55 [11X7 Retainer Ring
14 [75137 Clutch Pin b6 | 75122 Belt Guard
15 [ 28X42 Push On Cap 57 75073 Transmission Pulley
16 | 75079 Clutch Cable Hook 58 | 1X38 Bolt 14"”-20X%s"
17 75081 Clutch Cable-Forward 59 12195327 Cable Guide
17A {75148 Ciutch Cable-Reverse 60 | 1X85 Bolt
18 [75083 Spring 61 |75108 Tine (Stamped "'C”)
19 | 750462 |Handle Clamp 62 | 75055 L.H. Outside Tine and Hub Ass’y.
20 | 26X195 Screw 63 | 75336 Spring Pin
21 750827 i Tail Piece Pin 64 | 75335 Tine Pin
22 175132 Pulley 65 | 750563 L.H. Inside Tine and Hub Ass'y.
23 | 75164 Chassis Bracket 66 | 750562 R.H.inside Tine and Hub Ass'y.
24 | 1X452 Hex Bolt 5/16-18X54" 67 75109 Tine (Stamped “'D”)
25 {75038 R.H. Guide Bracket 68 | 75054 _|R.H.Outside Tine and Hub Ass’y.
26 | 75039 L,H.Guide Bracket 69 | 75098 Wheel Bracket Ass'y.
27 175104 Rear Bracket 70 | 75048 Axle Boit
28 | 1X38 Bolt 4"-20X%" 71 | 75047 Wheel
29 | 15X86 Lock Nut 4"-20 72 | ---- Enginé
30 | 15X66 Keps Nut ¥4"”-20 73 | 9X1 Shoulder Bolt
31 | 1X95 Bolt 4"-20X7s" 74 [75141Z Washer
32 750712 Pin 75 [75133 Spacer
1 33 | 75035 Tail Piece 76 | 75147 Belt 39"
34 75044 Drag Stake 77 | 75140Z Washer
35 | 1X96 Bolt 14"”-20 78 (751422 Idler Bracket
36 {75136 Woodruff Key 18" X5" 79 (75135 Spring
37 75062 Chassis-R.H. 80 | 156X84Z Locknut
38 [ 75063 Chassis-L.H. 81 121410 Input Pulley
39 | 75336 Spring Pin 82 |75143 Cable Guide
40 | 17X100 Washer 75182 Parts Bag Assy.
41 1751027 [Pin
F-4486 4l

WWW.mymowerparts.com




